
Länge / Length/ Longueur ............………………………………………………………………480mm
Breite / Width / Largeur  …………………………………………………………………………265mm
Höhe / Height / hauteur  …………………………………………………………………………150mm

Technische Daten / Technical Date / Données Technique

Art.-Nr.: Item No.: 124000020 RTR / 122000017 KIT



KIT



Betrieb / Operation / D'exploitation

Die benötigten Schrauben sind den jeweiligen Bauteilen in 
kleinen Tüten beigefügt.
Schrauben, die für den weiteren Zusammenbau nicht mehr 
benötigt werden, bitte wieder zurück in den Beutel legen, aus 
dem sie genommen wurden.
Somit entsteht beim Zusammenbau weiterer Komponenten 
kein Durcheinander! 

The required screws are attached to the respective compo-
nents in small bags. 
Screws for the further assembly are no longer needed, please 
put back into the bag was taken out of them. 
This gives rise in the assembly of other components no mess!

Les vis requis sont joints aux composantes respectives dans 
des petits sacs. 
Vis de la poursuite de l'assemblage ne sont plus nécessaires, 
s'il vous plaît remettre dans le sac a été mis hors d'eux. 
Cela donne lieu à l'Assemblée des autres composants sans 
dégâts!

!



- 4 -

1

Getriebebox, Motorhalter / Diff.gear Box, Motor Mount / boîte de vitesses, support moteur 

………………4

125000959 M3x8 Screw

………………15

125000959 M3x8 Screw

125000908

125000959

125000909

125000900

125000959 
     M3x8

125000951

125000915

125000901

125000902

125000959
    M3x8

125000959 
    M3x8

125000959 
     M3x8

Screw
Cement

Upper

Below

4

5



- 5 -

Diff. vorne/hinten / F/R Differential / différentiel avant arrière

3

4

…………………………24

T02048  2.37mm Ball

125000940  13.1x19x0.8 
Washer

………4

125000930  2.6x25 
Diff Screw

………………2

125000968 2.6x6x3 
Stop push

………………4

125000958  10x12x0.2
Washer

Diff connecting
Cup-Short

Diff connecting Cup-Long

125000984  5x10x4 
Ball Bearing

……………4

x2

125000960  M3x5 Screw

……………2

……………4

125000949  2x9.8 Pin

125000982

125000982

125000949

x2

ball bearing

125000940

125000940

125000927

125000941

125000941

125000946  2.0  E-ring 

………………………2

case until it becomes tight.

Secure parts <Diff connecting hub-Short> and
<Diff connecting hub-Long> in place with two flat
head screwdrivers and rotate the differential

125000930 4x1 O-Ring

………………2

125000968

125000930

125000930

125000966

125000930

…………4

125000983  10x15x4 
Ball Bearing

125000982  5x8x2.5 
Ball Bearing

………………4

125000983

125000983

125000958

125000958

125000984

125000984

Screw
Cement

125000949

125000949

125000960
     M3x5

125000946

125000927

125000946

125000929

 5.1x8x0.2  Washer

……………2



- 6 -

Getriebebox, Mid. Getriebe /  Gear Box, Mid Gear / Gear Box, engins de mi

125000960  M3x8 Screw

……………4

125000960  M3x10 Screw

……………6

125000983  10x15x4 
Ball Bearing

……………3

125000949  2x8.8 Pin

125000960  M3x5 Screw

……………2

…………2

……………1

125000949  2x12.8 Pin

125000901

125000960  M3x8

125000960  M3x8

125000960  M3x10

125000902125000960  M3x10

125000949  
    2x8.8

125000949  
    2x12.8

125000983

125000960 
    M3x5 125000960 

     M3x5

125000929

125000929

125000983

125000952

125000928

125000928

125000949  
    2x8.8

125000926



- 7 -

7

Mittelgetriebe, Servo / Center Gear, Steering Servo / atterrisseur central, servo de direction

………………4

125000985  3x7x0.8  
Washer

……………1

125000960  M2.6x8 Screw

125000972  Ball stud-Short

……………1

125000960  M3x10 Screw

……………4

Futaba - 25t Hitec - 24t Sanwa / JR / KO - 23t

Select the servo horn matching the servo being used.

125000985

125000972125000914
125000913

3kg Steering Servo

125000943

125000943

125000943

125000943

125000960  
    M2.6x8

125000960  
    M3x10



- 8 -

Servo, Puffer / Steering Servo, Buffer / servo de direction, tampon

………………2

125000959 M3x8 Screw

125000971  Ball stud-Long

…………3

125000961  M3  Screw

…………2 Approx.5mm   

125000959 
    M3x8

125000950

125000950

125000950

125000911

125000911
125000961  
       M3

125000971

125000971

125000971

125000961  
       M3

125000912

125000911



- 9 -

Halterung Querlenker / Front Upper Suspension Arm / Suspension avant Bras supérieur

17.5mm

1:1

125000939  3x40 Turnbuckle

…………1

125000924 4.8mm 
Ball End-Long

……2

…………………4

125000955  4x7x2.5 
Contain Oil

………………2

125000959  M3x8 Screw

125000971  Ball stud-Long

…………2

125000960  M3x8 Screw

……………2

125000960  M3x10 Screw

…………3

125000939

125000924

Ball Bearing

125000959  
      M3x8

125000924

125000955

125000955

125000950

125000960  
     M3x10

125000960  
     M3x8

125000919

125000971

125000903



- 10 -

Halterung Querlenker / Front Upper Suspension Arm / Suspension avant Bras supérieur

125000960  M3x8 Screw

…………2

125000960  M3x22 Screw

…………2

…………………2

125000956  M3  Nut

125000971  Ball stud-Long

…………2

125000960  M3x12 Screw

…………2

125000960
    M3x22

125000960
     M3x8

125000956
       M3

125000904

125000960
    M3x10

125000960
   M3x12 125000919

125000971

125000903

125000960  M3x10 Screw

…………3

125000960
    M3x12

125000960  M3x12 Screw

…………2

                 M3x12



- 11 -

Dämpferbrücke v+h / r+f Shock tower / Tour de choc avant et arrière

125000960  M3x22 Screw

…………2

………………2

125000956  M3 Nut

125000960  M3x8 Screw

…………4

125000960  M3x12 Screw

…………4

125000956  
      M3

125000960  
    M3x22

125000904

125000960  
    M3x8

125000960  
    M3x12

125000915



- 12 -

Achseneinbau / Front hub carrier / plaque tournante du transporteur avant

125000972  Ball stud-Short

……………2

125000971  Ball stud-Long

…………2

125000961  M3 Screw

…………4

125000984  5x10x4 
Ball Bearing

……………4

125000920  1.6x11 
Spring Pin

……………2

125000906

L R

125000960  M2.5x4 Screw

…………………2

125000947  2.5x30 Arm Pin

………………2

< L >

< R >

125000907

125000906

125000907

125000961  
       M3

125000972

125000971

125000984

125000984

125000942
125000905

125000960  
    M2.5x4

125000947

125000916

125000915

125000920

L
R

L
R



- 13 -

Querlenker vorne  / Front suspension arm / bras de suspension avant

125000948  3x51 Arm Pin

………………2

………………2

125000959  M3x8 Screw

125000960
M3x12 Screw

…………4

18.5mm

23.5mm

125000939  3x45 Turnbuckle

…………2

125000924 4.8mm Ball End-Long

……12

125000939  3x40 Turnbuckle

…………4
17.5mm

Rear upper Rod

Steering Rod

Front upper Rod-R

23.5mm

3x45 Turnbuckle

Front upper Rod-L

3x45 Turnbuckle

3x40 Turnbuckle

3x40 Turnbuckle

125000948

125000959
     M3x8

125000960
    M3x12

125000908

125000939
     3x45

125000939
     3x40

125000924

125000924

125000960 M3x14 Screw

………2

125000960  M3x14

1:1 x1

x1

x2

x2

L
R



- 14 -

Radträger hinten / Rear hub carrier / Porte-moyeu arrière

125000971  Ball stud-Long

…………2

……………4

125000910 1.6x11 Spring Pin

……………2

< R >

125000984  5x10x4 
Ball Bearing

125000910

125000984

125000971125000910

125000984

125000945

L
R



- 15 -

Querlenker hinten / Rear suspension arm / bras de suspension arrière

125000960  M2.5x4 Screw

…………………2

125000947  2.5x30 Arm Pin

………………2

125000910  2.5x6x1  
Washer

…………………4

< L >

< R >

125000948  3x51 Arm Pin

………………2

……………2

TR4058  M3x10 Screw

125000910  
   2.5x6x1

125000947

125000960  
   M2.5x4

125000948

125000959
    M3x10

125000909

125000917

L
R

L
R



- 16 -

Dämpfer / Shock Absorber / Amortisseur

Front-Short Rear-Short26 x2 x2

……………………4

…………………………8

125001030 / 125001031
2.3 E-ring

125000978  Shock Piston

…………………4

125000979  2.8x1.9 O-ring

…………………8

125000979  3.1x1mm 
Plastic Washer

125000973  5.8x6 Ball stud

125000965  5.8 Ball End

…………………4

…………………………4

125000976 &125000977
8x1 O-ring

125001030

Put a little oil

Put a little oil

125001031

125000978

125001030

125001030

125001031

125001031

125000978

125000973

125000965

……………………4

125000979
   (2.8x1.9)

125000979
    (3x1mm)

125000979
  (2.8x1.9)

125000979

125000976
   (Short)

125000979
  (2.8x1.9)

125000979
   (3x1mm)

125000979
   (2.8x1.9)

125000979

125000977
    (Long)

125000973

125000965

125000976

125000976

125000977

125000977

125000964

125000944

125000944



- 17 -

Dämpfer / Shock Absorber / Amortisseur

Silicone Oil-200#

vorne kurz
Front-Short

hinten kurz
Rear-Short

F
R x2

x2

x2
…………4

zur Einstellung der Federvorspannung
for adjusting the spring tension

Compress the spring and install

125000976

x2

125000953

125000953

125000977

125000965

125000965

21
vorne lang
Front-Long

125000977

hinten kurz
Rear-Short

125000976

28
.5

x2

125001029

125001029

für vorne (kurz)
for Front(Short)
für hinten (lang)
for Rear (Long)



- 18 -

Dämpfer / Shock Absorber / Amortisseur

125000986  M3 Nylon Nut

125000960  M3x12 Screw

…………2

…………………2

125000986  
M3 Nylon Nut

125000960  
M3x12 Screw

……2………2

125000925  
Shock cap ball-Short

………2

125000925  
Shock cap ball-Long

…………2

125000960  
    M3x12

125000986  
     M3

125000925

125000925

125000986  
       M3

125000960  
   M3x12



- 19 -

Motor, Akku/ Motor, Akku / Moteur, Akku

……………4

125000959  M3x10 Screw

125000960  M3x8 Screw

……………2

……………………1

Brushless Motor

125000959
    M3x10

125000918

125000918

125000951

125000960
     M3x8

125000951

125000960
    M3x8

540  Burushed Motor



- 20 -

Motor, Empfänger / Motor, Receiver / Moteur, récepteur

125000960  M3x10 Screw

……………1

125000960  M3x8 Screw

……………1

125000960  M3x14 Screw

………1

Tighten the screws with one sheet of paper
 inserted between both gears.

125000485

Burushed ESC
Receiver

125000960
    M3x8

125000915

125000951

125000960
    M3x10125000960

   M3x14

125000485

125000959
    M3x8

M2.5x13

125000923

203000208

Brushless ESC

125000923

X



- 21 -

Akku, Heckstoßstange / Battery, rear Bumper / batterie, pare-chocs arrière bâton

125000918  Small clip

……………2

Battery

125000918

125000918

125000657  M3x18 Screw

………2

125000657  M3x18

X



Heckstoßstange / Rear Bumper/ pare-chocs arrière bâton

- 22 -

125000659

   M3x12

   M3x10

125000657  M3x10 Screw

……………8

125000657  M3x14 Screw

………2

125000659  M3x10 Screw

……………4

125000658  M3x12 Screw

………4

  M3x14

           M3x10

          M3x10

       M3x10



Karosseriehalter / Body mount / titulaire de la carrosserie

- 23 -

125000484 Small clip

……………4

125000654  M3x8 Screw

……………4

             M3x8

  M3x8

125000654  M3x8

125000654  M3x8 Screw

……………4

39 x2



- 24 -

After fitting wheels to tyres, apply instant glue as shown

vorne rechts
Front-Right

vorne links
Front-Left

hinten links
Rear-Left

hinten rechts
Rear-Right

Glue

Glue

Glue

Glue

vorne links
Front - Left

vorne rechts
Front - Right

hinten links
Rear - Left

hinten rechts
Rear - Right

Räder / Wheel / roue



- 25 -

Räder, Karosserie / wheels, Body / roues, carrosserie 

125000986
M4 Flanged Nylon Nut

……………4

125000986
        M4

125000484  Small clip

……………4

L
R



- 26 -

Explosionszeichnung / Exploded View / vue éclatée

23

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0
12

50
00

96
0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0
12

50
00

96
0

12
50

00
96

0

12
50

00
96

0
12

50
00

96
0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

1

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
96

0

12
50

00
95

1
12

50
00

95
1

12
50

00
95

1

12
50

00
91

5

12
50

00
91

5

12
50

00
91

5

12
50

00
91

9

12
50

00
91

9

12
50

00
91

4

12
50

00
92

9

12
50

00
92

9

12
50

00
92

9

12
50

00
92

9

12
50

00
93

0

12
50

00
93

0
12

50
00

96
6

12
50

00
98

3

12
50

00
90

9

12
50

00
90

9

12
50

00
90

2

12
50

00
90

2

12
50

00
90

3

12
50

00
90

3

12
50

00
94

1

12
50

00
94

1

12
50

00
94

1

12
50

00
98

2

12
50

00
96

8

12
50

00
95

8

12
50

00
96

7

12
50

00
92

7
12

50
00

98
4

12
50

00
94

9

12
50

00
94

6

12
50

00
94

6

12
50

00
94

3
12

50
00

94
3

12
50

00
94

9

12
50

00
98

4

12
50

00
94

6
12

50
00

92
7

12
50

00
94

1

12
50

00
98

2

12
50

00
96

7

12
50

00
94

1

12
50

00
95

8

12
50

00
93

0

12
50

00
90

8

12
50

00
90

8

12
50

00
90

1

12
50

00
90

1

12
50

00
96

6

12
50

00
93

0

12
50

00
95

6

12
50

00
95

6 12
50

00
90

4

12
50

00
90

4

12
50

00
98

6

12
50

00
91

6

12
50

00
90

6

12
50

00
94

2

12
50

00
96

1

12
50

00
98

412
50

00
92

0

12
50

00
98

4

12
50

00
95

8
12

50
00

91
0

12
50

00
94

5

12
50

00
94

4
12

50
00

92
4

12
50

00
98

5

12
50

00
91

3

12
50

00
90

0

12
50

00
91

8

12
50

00
91

8

12
50

00
91

8
12

50
00

91
8

12
50

00
91

7

12
50

00
96

0

12
50

00
90

5

12
50

00
92

4

12
50

00
92

8

12
50

00
92

8
12

50
00

92
6

12
50

00
95

2

12
50

00
94

9

12
50

00
95

5

12
50

00
95

0

12
50

00
95

0

12
50

00
95

0

12
50

00
91

1
12

50
00

91
1

12
50

00
91

1

12
50

00
91

2

12
50

00
98

6

12
50

00
98

6

12
50

00
98

6

12
50

00
92

4

12
50

00
97

6

12
50

00
97

6

12
50

00
97

6

12
50

00
97

6

12
50

00
97

8
12

50
01

02
9

12
50

00
97

9

12
50

00
96

5

12
50

00
95

3

12
50

00
92

5

12
50

00
95

9

12
50

00
92

5

12
50

00
95

3

12
50

00
96

5

12
50

00
97

7

12
50

00
97

7

12
50

00
97

7

12
50

00
97

7

12
50

00
97

9

12
50

01
02

9
12

50
00

97
8

12
50

00
93

9

12
50

00
93

9

12
50

00
93

9

12
50

00
97

2

12
50

00
97

1

12
50

00
97

1

12
50

00
97

1

12
50

00
97

1

12
50

00
97

2
12

50
00

97
1

12
50

00
97

1

12
50

00
94

8

12
50

00
94

8

12
50

00
94

3

12
50

00
94

3

12
50

00
94

3

12
50

00
94

3

12
50

00
94

6

12
50

00
98

6

12
50

00
98

3

12
50

00
98

3

12
50

00
98

6



Ersatzteile / Spare Parts / Pieces detachees 

- 27 -

Radmitnehmer
Hex Mount

4pcs

4pcs

Servosaver Kunststoffteile
Servo Saver

Top - 1pcs

Bottom
Left  1pcs1pcs

Ackermann Strebe
Steering Rack

1pcs

Servohalter
Servo Mount

1mm Spacer
2pcs

2pcs 2mm Spacer
2pcs

Servohorn Set
Steering Servo Horn

1pcs 1pcs 1pcs

Querlenker vorne
Front Lower Arm

2pcs

Querlenker hinten
Rear Lower Arm

Left - 1pcs

Right - 1pcs

Lüfterhalter
Fan Mount

1pcs

4.8mm Kugelpfanne
4.8mm Ball End - Long

7pcs

Dämpferhalter
Shock cap ball

Long - 2pcs Short - 2pcs

Querlenkerhalter vorne
Front Arm Mount

Front - 1pcs

Rear - 1pcs

Chassis
Chassis

1pcs

2pcs

1pcs

1pcs

4pcs

2pcs

125000987 125000988 125000989

125000990 125000991 125000992 125000993

125000994 125000996 125000997 125000999

125001000 125001001 125001004 125001005 125001006

Slipper Feder
Slipper Spring

1pcs

Slipper Mutter
Slipper Nut

1pcs

Slipperscheibe Hub-F
Slipper Hub-F

1pcs

Slipperscheibe Hub-R
Slipper Hub-R

1pcs

M2.5x13 Fan Screw

4pcs

2pcs

Tyre-Sponge

1pcs

1pcs

Left-tyre

Body-RTR/KIT

1pcs

Right-tyre

Body Mount   1set Rear Fender Plates   1Set

125000654 125000652 125000659

125000663/662
Rear bumper stick

Rear Wheel 

1.6x11 Spring Pin2pcs

2pcs

125000433

Hex Mount

2pcs

Front Rim

2pcs

Rear Rim

Front Bumper

Rear bumper
stick

1Set

1Set

125000658 125000656

125000657

125000649

1Set

Akkuhalter
Battery holder



Ersatzteile / Spare Parts / Pieces detachees 

- 28 -

2.5x30 Querlenkerwelle
2.5x30 Arm Pin

13x19x0.8 Diff Spacer
13x19x0.8 Diff Washer

Radachsen hinten
Rear Axle Shaft

3x40 Gewindestangen
3x40 Turnbuckle

3x45 Gewindestangen
3x45 Turnbuckle

Hauptzahnradbox
Center Gear-box

1pcs 1pcs

1pcs

Querlenker vorne
Front Lower Arm

2pcs

Querlenker hinten
Rear Lower Arm

Left - 1pcs

Right - 1pcs

Akkuhalter
Battery Holder

1pcs 1pcs

1pcs

Chassis Streben
Upper Deck

Front
1pcs

Rear
1pcs

Radmitnehmer
Hex Mount

4pcs

4pcs

2pcs

Lüfterhalter
Fan Mount

1pcs

4.8mm Kugelpfannen
4.8mm Ball End - Long

7pcs

Kugelköpfe für Dämpfer
Shock cap ball

Long - 2pcs Short - 2pcs

Hauptzahnrad 85Z
Supr Gear-85T

1pcs

Hauptzahnrad 39Z
Diff Gear-39T

1pcs
Diff Zahnrad 16Z
Diff Gear-16T

1pcs

Hauptzahnradhalter
Center Gear Mount-Rear

Hauptzahnradhater
Center Gear Mount-Front

1pcs

1pcs

Mitnehmerset
Nylon Connecting Cup

Long - 2pcs

Short - 1pcs

Diff Verbindung
Diff Screw

2pcs

2pcs

5pcs

2pcs

2pcs

Diff Outdrives
Diff connecting cup

1pcs

1pcs

CVD Welle vorne
Front CVD

2pcs
79mm Center Welle vorne
79mm Center Drive Shaft-Front

1pcs

65mm Center Welle hinten
65mm Center Drive Shaft-Rear

1pcs
62mm Wellen hinten
62mm Rear Drive Shaft

2pcs

2pcs

16T Welle
16T Gear Shaft

2pcs

2.0 E-ring 
2pcs

2pcs

3x51 Querlenkerwelle
3x51 Arm Pin

2pcs

125000915 125000916 125000917 125000918

125000919 1250009120 1250009123

1250009146 1250009147 1250009148

1250009142 1250009143 1250009144

1250009145

1250009139 1250009140

1250009141

1250009128

1250009129 1250009130

1250009124

1250009125 1250009126 1250009127

M2.5x13 Fan Screw

4pcs

4pcs

2pcs

1pcs

O-Ring2pcs



Ersatzteile / Spare Parts / Pieces detachees 

- 29 -

Dämpfer vorne
Front Shock Absorber 2 Set

Dämpfer hinten
Rear Shock Absorber

2 Set

4x7x2.5 Kugellager
4x7x2.5 Contain Oil Ball Bearing

2.3 E-Ring
2.3  E-ring 

2.0 E-Ring
2.0  E-ring 

10x12x0.2 Shim
10x12x0.2  Washer

M3x8 Schrauben
M3x8 Screw

M3x5 Screw

M3x8 Screw

M3x10 Screw

M2.6x8 Screw

M3 Schrauben
M3  Screw

M3x12 Screw

M3x22 Screw

M2.5x4 Screw

M3x14 Screw

M3x10 Schrauben
M3x10 Screw

M3 Mutter
M3 Nut

2pcs

2pcs

2pcs

Servo Saver Pfosten
Servo Saver Post

1pcs

1pcs

2pcs 1pcs

Motorhalter
Motor Mount

1pcs
1pcs

1pcs

HZ Welle
Center Shaft

1pcs

Dämpferfedern
Shock Spring

vorne / front
hinten / rear 6pcs

8pcs

8pcs

6pcs

8pcs

8pcs

8pcs

8pcs

8pcs

8pcs

6pcs

8pcs

8pcs

8pcs

8pcs

8pcs

125000949 125000950 125000951

125000952 125000953 125000955 125000956

125000957 125000958 125000959

125000960

125000962 125000963

1mm

2mm

3mm

5mm

8x1 O-ring

2.8x1.9
O-ring

3.1x1
Washer

1mm

2mm

3mm

5mm

8x1 O-ring

2.8x1.9
O-ring

3.1x1
Washer

203000208

Lüfter
Fan

1pcs

125000961

3.1x5.5x1
Washer

M3x6 Screw
8pcs

Pin Set
Pin Set

2pcs 2pcs

Achsschenkelschrauben / Wheelhub screws



Ersatzteile / Spare Parts / Pieces detachees 

- 30 -

125000968

4pcs

5.8x6 Kugel
5.8x6  Ball stud

1pcs

1pcs

18T Pinion Gear 

3x3 Screw

1pcs

2.6x6x3 Drucklager Diff
2.6x6x3  Stop push ball bearing

125000966 125000967

12pcs

2.37mm Diff Kugeln
2.37mm  Ball

1pcs

Diff Feder
Differential Spring

125000971

125000972 125001030
2pcs

3x42.5 Front Shock Absorber  Shaft

125000971
2pcs

3x51 Rear Shock Absorber Shaft

125000976

2pcs

125000977 125000978
4pcs

Dämpferplatte
Shock piston

125000979

Kugelkopf lang
Ball stud-long

4pcs

Kugelkopf kurz
Ball stud-short

5pcs

Dichtungen Dämpfer
Damper Sealing 

8pcs

4pcs

Dämpfergehäuse vorne
Front shock absorber accessary

2pcs

2.3  E-ring 
4pcs

4pcs2pcs

2pcs

125000982 125000983 125000984

125000985 125000986 203000080 125000485

3x7x0.8 Shim
3x7x0.8  Washer

10pcs

M4 Mutter
M4  Flanged Nylon Nut

M3 Mutter
M3 Nylon Nut

6pcs

Clip klein
Small clip

8pcs 6pcs

125001029

4pcs

Diaphragma
Diaphragm

Antenna pipe set

Antenna pipe
set cover

1pcs

1pcs

Double-sided tape

1pcs

2pcs

2pcs

Dämpfergehäuse hinten
Rear shock absorber accessary

2pcs

2pcs

2pcs

2.3  E-ring 
4pcs

125000703

125000965
2pcs

5.8  Ball End

Below Spring mount end

2pcs

125000973

6pcs

5x10x4 Kugellager
5x10x4  Ball bearing

6pcs

10x15x4 Kugellager
10x15x4  Ball Bearing

6pcs

5x8x2.5 Kugellager
5x8x2.5 Ball bearing

125000964

3.1x5.5x1 Beilagscheibe
3.1x5.5x1  Aluminum Washer

2pcs

125000479

5.1x8x0.2 Shim
5.1x8x0.2  Washer

6pcs

2pcs

Alu. Ritzel / Pinion
125000700 Alu Ritzel 15Z
125000701 Alu Ritzel 16Z
125000702 Alu Ritzel 17Z
125000703 Alu Ritzel 18Z
125000704 Alu Ritzel 19Z
125000705 Alu Ritzel 20Z
125000706 Alu Ritzel 21Z
125000707 Alu Ritzel 22Z



Ersatzteile / Spare Parts / Pieces detachees 

- 31 -

Date

Driver

Track / City

/

Front Suspension

Ride height

Rear Suspension

/

Radio/Batteries

Shock Mounting&Camber link

Radio Servo
Esc
Batteries

Motor

Conditions Smooth Bumpy Low traction Med traction High traction

Sandy Soft dirt Grass Hard soil Clay

Notes

Motor&Wind
Brushes
Spring
Pinion/Spur

Other

/

Body
Wing
Wing Angle 0° 3° -3°

Front Shocks Front Tires&Wheels

Spring(color) Piston #
Oil wt

Shaft # Limitersunobtanium Std
Front Tires

WheelsInserts

Rear Shocks Rear Tires&Wheels

Spring(color) Piston #
Oil wt

Shaft # Limitersunobtanium Std
Rear Tires

WheelsInserts

Ride height

Shock Mounting&Camber link

Event

10°
13°

Caster

Bump Steep Spacer
Toe-in (+)/Out (-) °

Washers

Long
Medium
Short

Wheelbase

mm

Washers mm

Wet Dry Dusty Other

1 2

1 2

1 2

1 2 3

1 2 3

1 2

1 2

1 2 1 2

1 2

Comments



,

ANSMANN AG
DIVISION RACING
Thomas-Mann-Str.63
D-90471 Nuernberg 
Germany
Tel.:  +49 (0) 911 817 44 0
Fax.: +49 (0) 911 817 44 22
email: info@ansmann-racing.com

Service:
ANSMANN AG Division Racing
Abt. Service
Industriestr. 10
97959 Assamstadt
Tel.: +49 (0) 629 4204 34
Fax.: +49 (0) 629 4204 47


	Page1.ai.pdf
	Page_2
	Page_3.ai
	Page4.ai
	Page5.ai
	Page6.ai
	Page7.ai
	Page8.ai
	Page9.ai
	Page10.ai
	Page11.ai
	Page12.ai
	Page13.ai
	Page14.ai
	Page15.ai
	Page16.ai
	Page17.ai
	Page18.ai
	Page19.ai
	Page20.ai
	Page21.ai
	Page22.ai
	Page23.ai
	Page24.ai
	Page25.ai
	Page26.ai
	Page27.ai
	Page28.ai
	Page29.ai
	Page30.ai
	Page31.ai
	Page32.ai

